Parts Drawing & Parts List

-18 -




Parts Drawing & Parts List

Ref# | Drawing No. Description Qty
1 9101-05010-DX8.8 Hex Bolt M5x10 4
2 9121-06010-FH Inner Hex Cone Point Set Screw 1
3 LSP25A-08000 Cylinder 1
4 LSP25-00001-DX Metal Tube 1
5 LSP25-00005-DX R Pin 2
6 LSP25-00004-DX Cylinder Pin 1
7 LSP25-00017 Hydraulic Hose(valve-external filter) 1
8 LSP25-06000 Connector 2
9 M1V24A-00001 Control Valve 1
10 | LSP25-17000 Combination Connector 1
11 | LSP25-00002-DX 130° Joint 1
12 | LSP25-00006-DX Safety Pin 1
13 | 9206-12000-DX Nylon Lock Nut M12 6
14 | LSP25B-02000 Wedge 1
15 | 9101-12065-DX8.8 Hex Bolt M12x65 1
16 | LSP25-00016 Hydraulic Hose(Connector-valve) 1
17 | LSP25B-01000 Beam 1
18 | LSP25-05000-DX Hitch Pin 1
19 | 9901-11X2.5 O Ring @11x2.5 2
20 | LSP25-00010-DX Oil Plug 1
21 | LSP25-00012-DX R Pin 1
22 | 9901-15X2.5 O Ring @15x2.5 1
23 | LSP25-00014-DX Gear Pump Connector 1
24 | 9101-12100-DX8.8 Hex Bolt M12x100 2
25 | LSP30-10001 Gear Pump 1
26 | LSP25-13000 New Oil Bolt 1
27 | LSP25-10003 Gear Pump Connector 1
28 | LSP25-10002 Engine Connector 1
29 | LSP25-10004-DX Engine Axle Sleeve 1
30 | LSP25-10005 Gear Pump Stand 1
31 | 9206-08000-DX Nylon Lock Nut M8 8
32 | 9306-08000-DX Lock Washer @8 12
33 | LSP25-10001 Engine 1
34 | LSP25-10006 Connector Cover 1
35 | LSP25-14000 Wheel 2
36 | 9301-08000-DX Flat Washer @8 8
37 | LSP25-00020-FH Hex Slotted Thin Nut M20 2

-19-




Ref# | Drawing No. Description Qty
38 | LSP25-00019-DX Angle Connector 1
39 | LSP25-00022-DX Oil Fitter 1
40 | 9404-03030-DX Cotter Pin @3x30 3
41 | LSP25-00009-DX Axle Cap 2
42 | LSP25-00021-DX Rubber Washer 1
43 | LSP25-10008-FH Steel Wire Snap Ring for Shaft 1
44 | LSP25-03000 Hydraulic Reservoir 1
45 | 9301-06000-DX Flat Washer @6 6
46 | 9101-08040-DX8.8 Hex Bolt M8x40 4
47 | 9101-06020-DX8.8 Hex Bolt M6x20 6
48 | LSP25-15000-DX Filter Fixed Plate 1
49 | LSP25-09000 Oil Return Filter 1
50 | LSP25-00007-DX Connector 1
51 | LSP25-00011-DX Clamp 2
52 | N29wW-00001 Plate 1
53 | LSP25-00018 Oil Pipe 1
54 | 9304-62000-FH Retaining rings for shaft 1
55 | LSP25-00003-DX Spring 3
56 | 9101-08025-DX8.8 Hex Bolt M8x25 4
57 | LSP30-07000 Support Leg 1
58 | LSP25-00008-DX Safety Pin 2
59 | LSP30-04000 Tow Bar 1
60 | LSP25-11000-DX Chain 2
61 | 9110-08010-DX Screw M8x10 4
62 | 9301-12000-DX Flat Washer @12 9
63 | Z103 Coupler 1
64 | 9101-12080-DX8.8 Hex Bolt M12x80 2
65 | LSP25-00015-DX Thick Washer @15 2
66 | 9101-12090-DX8.8 Hex Bolt M12x90 1
67 | 9306-06000-DX Lock Washer @6 6
68 | 9901-17X2.5 O Ring @17x2.5 2
69 | 9101-08030-DX8.8 Hex Bolt M8x30 4
70 | 9301-20000-DX Flat Washer @20 2
73 | 9404-04036-DX Cotter Pin @4x36 2
74 Gear Pump Flat Key 1
75 Engine Flat Key 1

-20 -




